
 
City Commission Meeting                AGENDA       May 23, 2023, 6:00 P.M. 
 

I. Call to Order of the Regularly Scheduled City Commission Meeting (6:00 p.m.) 
A. Pledge of Allegiance 
B. Invocation 

 
II. Governing Body Comments 

A. Commissioner Locke 
B. Commissioner Cole 
C. Mayor Sheahan 

 
III. Consent Agenda 

A. Approval of Minutes from May 9, 2023, Regular City Commission Meeting 
B. Approval of Semi-Monthly Bills and Payroll in the amount of $305,098.38 

 
IV. Regular Business 

A. Presentation/Discussion with Burt Peterson and Consideration of Resolution 2023-7 MIH and 
KHITC Grant Programs. 

B. Consideration of Engineering Firm to Design and Construct the New Water Treatment Plant. 
[...]
CDM Smith provides lasting and integrated solutions in water, environment, transportation, 
energy, and facilitate both public and private clients worldwide. As a full-service engineering and 
construction firm, we are able deliver exceptional client service, quality results and enduring 
value across the entire project lifecycle. 

Our client base focuses on government, business and industry. The firm is distinguished by our 
leadership and flexibility in design-build and alternative delivery approaches for environmental 
and infrastructure projects.  

CDM Smith earns more than $1B in annual revenues and this level of success could not be 
achieved without the cooperation and commitment of our 5,700 employees across 130 offices 
worldwide. This reach and depth provides CDM Smith with the size, stability, resources, and local 
familiarity necessary to successfully undertake a diverse range of projects. 

As a result, we offer a complete portfolio of services that includes architectural and engineering 
design, environmental management and planning, program management, asset management, and 
construction. Projects range from small, short-term solutions to complex, ongoing environmental 
and infrastructure management programs, with a common focus: Deliver exceptional client 
service while building long-term relationships based on quality work and demonstrated follow-
through. 



2 

As one of the largest privately-held consulting engineering firms in the nation, CDM Smith offers 
the experience of 75 years of lessons learned—ranging from the planning and study of water, 
wastewater, and stormwater systems to the design and engineering of these systems—as well as 
construction services through our in-house construction company, CDM Constructors Inc. 

Water Services & Treatment 
While CDM Smith provides a full range of services, our 
foundation and core service is water. We provide the complete 
spectrum of solutions in water management, infrastructure 
rehabilitation, and water treatment processes. By working 
closely with each client, CDM Smith is able to design facilities 
that meet complex drinking water needs, and craft integrated 
water resource management strategies to help multiple 
stakeholders make the most of limited resources. Nationally, 
CDM Smith has designed and implemented more ozone 
treatment capacity than any consultant in the United States. 

Furthermore, our drinking water treatment consulting services range from pilot plant studies and 
specialized consultation to large complex projects requiring design, services during construction, 
startup/operations assistance and operator training. We have been instrumental in the 
innovation, development, and implementation of many “industry firsts” that include: rapid-rate 
filtration, air-water backwash, porous underdrains and laminar flow sedimentation. 

These advancements are tied to the firm’s commitment to research and development. By 
pioneering tomorrow’s technologies, we have touched nearly every aspect of water quality 
investigations, treatment technologies, and approaches to treatment plant design. This proven 
expertise allows us to guide our clients through the maze of conflicting and everchanging 
regulations with confidence. 

Water Resources & Regulations 
CDM Smith’s reputation for excellence in the field of engineering water resources has been 
earned in great part by our knowledge and understanding of the regulatory environment. Recent 
projects completed have expanded our team’s technical expertise in meeting the stringent 
requirements of the 1996 Safe Drinking Water Act (SDWA) Amendments and increasing demands 
on aging facilities, as well as assuring upcoming regulatory compliance with the Stage 2 
Disinfectants/Disinfection Byproduct Rule (DBPR) and the Long-Term 2 Enhanced Surface Water 
Treatment Rule. 

CDM Smith offers unsurpassed insight and guidance gained from the study and design of 
hundreds of similar surface water treatment plants throughout the United States and will 
continue to leverage those lessons learned to efficiently deliver this project for the City.  



3 

Evaluation & Treatment of PFAS Contamination in Water 
Companies and municipalities face increasing challenges with per- and polyfluoroalkyl 
substances (PFAS) in drinking water, surface water, groundwater, biosolids, and other waste 
streams. CDM Smith draws on our technical knowledge, experience, and innovation to assist 
clients with identifying and building high performance and cost-effective groundwater and 
surface water treatment systems to manage PFAS. 

Clients benefit from our broad range of services to address 
PFAS water treatment projects effectively, from initial 
concept development, through design, construction, and 
commissioning. We integrate our local design and process 
engineering capabilities with our global experience from 
over 75 years of cutting-edge of water/wastewater 
treatment engineering and construction projects to help 
meet treatment objectives. 

At CDM Smith, we understand the challenges of managing 
PFAS issues for state, federal, municipal, and private 
industrial clients. While uncertainties associated with 
toxicity, treatment technologies, and risk communications 
exist, CDM Smith is at the forefront of this emerging issue. 

Clients have access to CDM Smith’s internal laboratory 
facilities with the necessary equipment and experienced 
staff to complete treatability studies and advanced 
Research and Development (R&D) activities, including 
evaluating and developing PFAS treatment technologies. 
We can build pilot treatment plants to meet your exact 
needs at our fabrication facility or through our trusted 
network of subcontractors. 



4 

Relevant Experience 

Development of Testing and Commissioning Plans for Northwest Water 
Facility | City of Wichita, Kansas 

The City of Wichita is constructing a new water filtration facility known as the Northwest 
Water Facility. The City entered into a Phase 2 Design-Build agreement with a joint 
venture known as Wichita Water Partners (WWP) to complete the design and 
construction of the NWWF Project. WWP has an ongoing process of further developing the 
project P&ID sheets, design documents and other documents from what was included at 
the time of entering into that agreement. P&ID and other information will be made 
available to interested potential proposers subject to a non-disclosure agreement.  

The City selected CDM Smith to consult on the development of an acceptable intensive 
testing and commissioning plan which the City can use in discussions with WWP. This 
testing and commissioning plan will include aspects of the mechanical testing of all assets, 
functionality testing of all systems, and acceptance testing to ensure the project work 
meets all requirements and further City expectations.  

CDM Smith’s approach to assist the City with the testing and commissioning activities 
consists of five major tasks: 1) Establish commissioning and testing principles; 2) Prepare 
commissioning and testing planning memorandum; 3) Prepare commissioning plan; 4) 
Prepare performance testing plan; 5) Provide project management and quality assurance. 



5 

Maine Water Company (MWC) supplies drinking water to customers in Skowhegan, 
the county seat of Somerset County. MWC’s Skowhega WTP is a 1-mgd surface water 
treatment facility that supplies water to a distribution system featuring some 2,400 
service connections in the town of Skowhegan, ME. The original filtration facility was 
constructed in 1938, with an addition built in 1994 to meet the Surface Water Treatment 
Rule.  

Recent improvements to the Kennebec River Intake and to the Upper Dam outlet 
structure were completed by others in 2021. However, a report and capital plan authored 
by others did not include specific recommendations to address WTP deficiencies such as 
aging electrical power distribution systems, the lack of standby power, non-redundant 
unit processes such as filter wash water supply, structures approaching 90 years old, 
treatment process vulnerability to source water quality upsets, future regulatory 
considerations, and other matters requiring proactive planning. 

With the goal of providing reliable, safe drinking water to the Skowhegan community for 
the long term, CDM Smith was retained by MWC to review the options of making selected 
improvements to the existing plant versus construction of a new plant on the existing site. 
CDM Smith’s work is intended to provide a professional engineering review of the issues, 
aid MWC in its capital planning, and recommend a long-term vision for the Skowhegan 
WTP.  

Alternatives Evaluation for the Skowhegan Water Treatment Plant | 
Skowhegan, Maine 

https://en.wikipedia.org/wiki/County_seat
https://en.wikipedia.org/wiki/Somerset_County,_Maine


6 

Merrimack River Pumping and Treatment Facilities | Manchester, New 
Hampshire 
Manchester Water Works (MWW) provides drinking water to the City of Manchester, as well as 
portions of Auburn, Bedford, Derry, Goffstown, Hooksett, and Londonderry, NH, serving 
approximately 160,000 customers. 

MWW’s existing conventional Lake Massabesic WTP has an average daily flow of 17 million mgd 
and the capacity to operate up to 50 mgd. The Lake Massabesic plant was last upgraded per a 
CDM Smith modernization design in 2006. While operations at the Lake Massabesic WTP have 
been reliable in service and excellent in quality, MWW’s average daily demand is approaching the 
estimated safe yield (20.5 mgd) of Lake Massabesic. As such, an additional water supply – the 
Merrimack River - will be needed to meet future demands. MWW turned to CDM Smith to plan 
and design the new facilities. 

Project Background 
In 2001, MWW retained CDM Smith (then CDM) to author the Water Treatment Plant 
Performance Evaluation and Capital Improvement Plan project to establish the basis for how the 
Lake Massabesic WTP should be upgraded as well as determine where MWW’s source of 
additional drinking water supply for the next 20 to 50 years would come from. In that report, the 
Merrimack River was identified as the most viable future 
source of drinking water. MWW installed a radial 
collector well and riverbank filtration, to form the 
cornerstone of the new plant. 

Project Specifics 
In June 2018, CDM Smith kicked off the project and 
began collaborating with MWW evaluating treatment 
process options. Multiple goal-setting and 
process selection workshops were 
conducted. Before proceeding with the 
design, construction, and commissioning 
of a new, 7.2 mgd Merrimack River 
pumping and treatment facilities, MWW 
retained CDM Smith to develop the 
Preliminary Design Report.  

The 20,000-square-foot facility features 
automated pumping and treatment 
facilities, greensand filtration, granular 
activated carbon (GAC) contactors, ultraviolet (UV) disinfection, a clearwell, and various chemical 
systems including chloramination, with an estimated construction value of $33 million. 
Construction began in spring 2021, with project completion anticipated in spring 2023.  

Renderings of the new Merrimack River Pumping and 
Treatment Facilities, for which construction work in  
Spring 2021 and is scheduled for completion in 2023.  



7 

Additional Experience 
The following table provides a snapshot summary of the breadth and depth of CDM Smith’s 
relevant water treatment plant experience.  



8 

Background 

The City of Garnett needs a new surface water treatment plant (WTP) to replace is aging WTP to 
increase capacity from 1.0 million gallons per day to 1.5 MGD. The WTP treats raw water released 
from the Cedar Valley Reservoir to the raw water river intake located about 1-mile downstream 
from the reservoir outlet structure. This source is the sole source of supply used for treatment to 
meet drinking water standards. Among the treatment goals are pH adjustment using lime, 
seasonal taste and odor using PAC, turbidity and color removal, and toolbox of treatment for 
removal of items like giardia, viruses, and cryptosporidium. The existing WTP was recently 
placed in Bin 2 by the Kansas Department of Health and Environment (KDHE) for elevated 
presence of cryptosporidium. The City needs to get an additional 1 log WTP credit for inactivation 
for cryptosporidium above what the current WTP achieves.  The new WTP will need to be 
designed to ensure 4 log removal and meet all KDHE requirements to obtain approval for 
construction. The existing WTP has been ruled out as an option for rehabilitation due to age, 
condition and other factors.  

The City has been preapproved by the USDA for a low interest loan in the amount of $14 Million.  
A new site has been chosen to build the new WTP west of the existing WTP near Crystal Lake at 
the adjacent Park. Our understanding is all land acquisition processes have all been fully 
completed and the City has clear title to all property needed to meet loan financing requirements 
with no additional work required. The new WTP shall be constructed and commissioned so that 
when it placed into service it does not interrupt the drinking water supply to its citizens. 

The primary items the new WTP will need to be able to treat include Manganese (Mn), taste and 
odors, cryptosporidium, atrazine and other chemical runoff, blue green algae, and other more 
traditional requirements at a minimum of 4-log removal. The new WTP will be capable of being 
modified in the future should emerging contaminants like PFAS show up.  Mn has occasionally 
shown in the raw water, which is suspected of coming from lower zones of the Cedar Valley 
Reservoir. This is based on the data supporting the Mn problem going away once the sluice lake 
bypass valve was repaired, thus all water would come from the top of the water strata over the 
normal overflow weir then flow downstream to the raw water intake.  Overall raw water data is 
needed for a more thorough review on team analysis.  

Approach 

Timing is critical as KDHE has recently granted the City a 90 day extension to come up with a plan 
to meet the additional 1-log of treatment removal that must be addressed by June 20, 2023. Our 
approach will be to narrow down a minimum of two viable options. We will have a work session 
with City staff to review, collaborate, and confirm the chosen alternatives to meet 4-log 
requirements and submit for City to submit to KDHE for approval. We have prepared two of those 
alternatives which we believe both are viable. One is very similar to preferred schematic design of 
the City. The other was developed and represents an alternative that is likely more cost effective. 
We have not included any scope of work that may needed to identify possible short-term 
modifications to the existing WTP to see if any minor changes in treatment can be completed to 
add additional log removal thus avoiding possible unwanted KDHE requirements.  



9 

The key part of this initial phase of the new WTP project is to create a new Design Engineering 
Report to identify all necessary design requirements for the new WTP as fast as possible. We have 
obtained a team of highly qualified staff that understand the urgency and are committed to turn 
this preliminary design engineering report around ASAP.  We are willing to use existing data 
prepared by the previous WTP design engineering consultant, on the caveat it is accurate and the 
City authorizes it can be used. This will save some costs and time.  

Our detailed scope of work will include a review of the existing raw water intake and pumping. 
We will review hydraulics and recommend new pumps or pump curves to supply optimum 
efficiency to the new WTP. A new generator is needed to be located out of the floodway with 
associated electrical transfer equipment, and telemetry included in the cost analysis. 

Raw water data is needed to complete our analysis. Our assumption is that all necessary raw 
water data is available. More data is likely to be needed such as Bromide, PFAS, TOC, and other 